SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG222201B

LTE Band 7

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 12,00 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.00 OB = RBW 300 kHz
e Att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  16.9ps @ VBW  1MHz  Mode Auto FFT
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Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.543072 GHz 14.63 dbm ML 1 2.530045 GHz 13.51 dBm
TL 1 2,526009 GHz 10.07 dBm Occ Bw 17.982017982 MHz T 1 2,526049 GHz 3,61 dbm Occ Bw 17.902097902 MHz
T2 i 2,543991 GHz 10.57 dém T2 i 2.543851 GHz 9,05 dém

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im =
Ref Level 30.00 GBm  Offset 12,00 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.00 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.11 dBm Mi[1] 15.46 dBm
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Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,635599 GHa 14.11 dém Ml i 2.539156 GHz 15.46 dom
TL 1 2,5327123 GHz 7,88 dBm 0cc Bw 4,535464535 MHZ 1 1 2,5304845 GHz 9,77 dBm 0cc Bw 9.050949051 MHz
T2 i 25372478 GHz 9.45 dbm T2 i 2.5305385 GHz 10.22 dém

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

m 2 im 2
Ref Level 30.00 cbm  Offset 12,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.00 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.27 dBm mi1] 13.29 dem
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CF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,537877 GHz 14.27 dom [ 1 2.528066 GHz 12.29 dem
T 1 2,5283167 GHz 9.67 dam oce Bw 13.395603397 MHZ T 1 2526009 GHz 9.18 dBim oce Bw 17.862137862 MHZ
T2 1 25417133 GHz 9.44 dBm T2 1 2.5438711 GHz 8.33 dBm
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SPORTON LAB.
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Report No. : FG222201B

LTE Band 7

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum K 2
Ref Level 30.00 GBm  Offset 12,00 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.00 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.83 dBm Mi[1] 13.57 dBm
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CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 2,53523 GHz 13.83 dém M1 1 2.538976 GHz 13.57 dBm
TL 1 2,5327522 GHz 7.18 dm Occ Bw 4485514486 MHz T 1 2.5304845 GHz 3,31 dBm Occ Bw 9050949051 MHz
T2 i 25372378 GHz 7.26 dém T2 i 2.5305385 GHz 4,39 dém
L JL ] L L JU ] L
Spectrum - im -
Ref Level 30.00 GBm  Offset 12,00 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.00 OB = RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 12.55 dBm Mi[1] 11.67 dBm
2 2.5318230 GHz - 2.5399950 GHz
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CF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,531823 GHz 12.55 dém Ml 2.539595 GHz 11.67 dém
TL 1 2,5282268 GHz 8,05 d8m occ Bw 13.516483516 MHZ 1 2,526049 GHz 6,62 dBm occ Bw 17.902097902 MHZ
T2 i 25417433 GHz 7.05 dém T2 i 2.543851 GHz 5.86 dBm
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS pABS . 20 chiRefRURIBUS LINE As PASS
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-60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49387 GHz -44.41 dBm -19.41 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 22.40 dbrm ~7.60 dé
2.404 GHz 2.496 GHz 1.000 MHz 2.40586 GHz -37.08 deém -24.00 d& 2,570 GH= 2.571 GHz 100,000 kHz 2 t7001 GHe 1488 dBm 458 d8
2.496 GHz 2:499 GHz 1.000 MHz 249894 GHz -28.30 dém -18.30 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -32.19 dem -22.19 d8
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -14.51 dBm -4.51 dB 5575 CH= 2 576 GHe 1,000 MHz 267501 GHz 44 33 dBm 3133 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50037 GHz 22.05 dBm -7.95 dB 5576 CHz 5 585 GHz 1,000 Mz 5 57688 GHe 4516 cbm 2016 db,
Y
Il L] i [ )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dBm
o rf m Wl
-10 dam [ 10 dem \
SPURIDUS_LINE_ABS -20 dBm W I
30 dBm -30 dem .—'ﬂh“
40 dBm L 40 dBm o
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:494 GHz 1,000 MHz 249397 GHz -27.36 dém -2.36 dB 2,565 GHz 2.570 GHz 100.000 kHz 256745 GHz 5.35 dbm -21.65 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49588 GHz -21.54 dém -8.54 de 2,570 GHz 2.571 GHz 100.000 kHz 2,57002 GHz -22.66 dBm -12.66 dB
2496 GHz 2:499 GHz 1.000 MHz 249896 GHz -16.10 dém -6.10 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57138 GHz -16.86 dBm -6.86 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -22.15 dém -12.15 dB 5575 CH= 2 576 GHe 1,000 MHz 267504 GHz 27 58 dBm 1468 dB
2,500 GHz 2,508 GHz 100,000 kHz 250456 GHz &.19 deém -21.81 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57653 GHe T .05 db,
T
I 1 P
Date: 13.APR.2022 11:31:41
TEL : 886-3-327-3456 Page Number : A7 -100f 30

FAX . 886-3-328-4978
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LTE Band 7 / 5MHz / 16QAM
ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘.‘P' 'PIIH[E‘J IS_LINE_ABS PASS
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-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:494 GHz 1.000 MHz 249280 GHz =44.62 dbm 19,62 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 21.47 dBm -8.53 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49590 GHz -39.70 dém -26.70 d 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -14.53 dBm -4.53 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -30.37 dém -20.57 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -32.46 dBm -22.45 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -15.44 dBm -5.44 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57504 GHz 44,64 dBm 3164 0B
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 21.43 dBm -8.57 dB 2,576 GHz 2,535 GHz 1,000 MHz 2,57799 GHz -44.95 dBm -15.95 dB
Y
I - J1 1 i
pate Date 11z
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE CHAEKARS_ PABS
o0 dblfie_§PURIOUS LINE ABS BABS 20 cblpe—bPurIOlS LINE ABS PASS
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-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:494 GHz 1.000 MHz 249579 GHz =26,91 dbm -4.91 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56550 GHz 7.54 dBm -22.46 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -23.78 dém -10.78 d 2.570 GHz 2.571 GHz 100.000 kHz 2.57002 GHz -25.40 dBm -15.40 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49836 GHz -18.73 dém -68.73 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -18.67 dBm -8.67 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -24.74 dBm -14.74 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57504 GHz 25,59 dBm 16,59 dB
2.500 GHz 2.505 GHz 100,000 kHz 2.50414 GHz 7.34 dBm -22.66 dB 5.576 GHz 2.505 GHz 1.000 MHz 2.57811 GH2 3340 dBm 5 40 dn
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LTE Band 7 / 5MHz / 64QAM
ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIQUS _LINE_ABS PASS
| I
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60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49386 GHz -44.55 dBm -19.55 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 20.41 dbrm -9.59 de
2.494 GHz 2.495 GHz 1.000 MHz 249576 GHz -43.18 dBm -30.18 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -15.69 dBm -5.60 de
2496 GHz 2:499 GHz 1.000 MHz 249897 GHz -30.24 dém -20.24 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -35.01 dBm -25.01 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -17.32 dém -7.32.dB 5575 CH= 2 576 GHe 1,000 MHz 267529 GHz 4470 dBm 317048
2.500 GHz 2.505 GHz 100.000 kHz 2.50036 GHz 20.78 dBm -9.22 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57688 GHz -45.05 dBm -20.05 dB
T
I - 1 1 i
Date 11 Date
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
o o Wl dem "t\
-10 dam f F10 dem I
SPURIDUS_LINE_ABS J 20 dém \l [
-30 dBm — -30 dem i
-40 dBm et 40 dBm e
T o
50 dBm 50 dem
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49390 GHz -32,52 dBm -7.52 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56632 GHz 6.44 dBm -23.56 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49600 GHz -26.70 dém -13.70 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -27.38 dBm -17.38 dB
2496 GHz 2:499 GHz 1.000 MHz 249900 GHz -20.70 dém -10.70 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87111 GHz -21.90 dém -11.90 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49998 GHz -25.85 dém -15.85 dB 5575 CH= 2 576 GHe 1,000 MHz 267519 GHz 3257 dBm 9T de
2.500 GHz 2.505 GHz 100.000 kHz 2.50451 GHz 5.47 dBm -23.53 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57617 GHz -36.15 dBm -11.15 dB
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LTE Band 7 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
o0 thJH sPURIOUS ) INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS _LINE_ABS PASS
10 dem il 10 dBm ‘ﬁ\
ode H\ 0 dem |
-10 dam 'l | -10 dem {l i
e e ; |
SPURIGUS_LINE_ABS ‘ l 20 dem I l [
-30 dém J Lt n -30 dBm ﬂ r‘ L
-40 dBm 0 dBm
] S ‘i I —
750 dem N 0 dBm
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60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2475 GHz 2,404 GHz 1.000 MHz 2.48830 GHz -44.39 dBm -19.33 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 17.40 dBm ~12.60 db
2494 Gz 2.495 GHz 1.000 MHz 2:49588 GHz -42.53 dém -29.53 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -21.75 dBm -11.75 dB
2.496 GHz 2:499 GHz 1.000 MHz 249898 GHz -38.66 dém -26.66 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87111 GHz -36.78 dBm -26.78 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -21,70 dém -11.70 dB 5575 CH= 2 576 GHe 1,000 MHz 267556 GHz ~45 46 dBm ~32.46 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50038 GHz 16.48 dBm -13.52 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57731 GHz -45.59 dBm -20.59 db
T
) v j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

offset 12.00 di Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck BAES | SPURIGNIECHHEKABS PABS
20 chife_BPURIOUS LINE_ABS PAES 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm 10 dBm
ode s 1 dem ki }
-10 dBm /l 10 dem \
SPURIDUS_LINE_ABS j 20 dem \ [
-30 dBm ’,"’ 3 -30 dem
-40 dBm .—M -40 dam—%imw
— e R
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49388 GHz -38.55 dBm -13.55 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56720 GHz 4.32 dBm -25.68 dB
2.494 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -34.03 dBm -21.03 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -30.27 dBm -20.27 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -25.11 dém -15.11 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57141 GHz -30.74 dBm -20.74 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -29.11 dBm -19.11 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57508 GHz ~37.67 dBm —24.67 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50308 GHz 3.1 dBm -26.09 di 2.576 GHz 2.595 GHz 1,000 MHz 2.57619 GHz -39.61 dBm -14.61 dB
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] j >
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LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS n 20 dhi‘\L.‘P' SPURIOUS_LINE_ARS PASS
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60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.48831 GHz -44.51 dBm -19.51 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56943 GHz 22.18 dém ~7.82 db
2,490 GHz 2,496 GHz 1.000 MHz 2.49412 GHz -37.48 dém -24.48 dB 2.570 GHz 2571 GHe 200.000 kM2 2 t7001 GHe 1788 dem 88 ds
2.496 GHz 2:499 GHz 1.000 MHz 249898 GHz -91.15 dém -21.15 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -34.92 dBm -24.92 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -17.45 dém -7.45 dB 5575 CH= 2 280 GHz 1,000 MHz 267546 GHz 3770 dBm 24 70d8
2.500 GHz 2.510 GHz 100.000 kHz 2.50057 GHz 21.71 dém -68.29 d& 2,580 GHz 2,595 GHz 1,000 MHz 2,58170 GHz -45.33 dBm -20.33 db
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2.475 GHz 2.490 GHz 1.000 MHz 2.49024 GHz -30.38 dBm -5.38 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56256 GHz 5.59 dBm -24.41 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49597 GHz -21.93 dBm -8.03 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -22.51 dBm -12.51 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -20.15 dém -10.15 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57139 GHz -16.85 dBm -8.85 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -24.32 dBm -14.32 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57500 GHz 55,46 dBm ~g.45 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50857 GHz 5.93 dBm -24.07 dB >.580 GHz 2.595 GHz 1,000 MHz 2.58015 GHz 33.46 dbm 546 dB
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2476 GHz £:490 GHz 1.000 MHz 248770 GHz -44.94 dbm -i9.94 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56939 GHz 20.97 dBm -9.03 d8
2.450 GHz 2.496 GHz 1.000 MHz 2.49399 GHz -39.92 dém -26.92 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -19.18 dBm -g.18 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49890 GHz -29.45 dbm -19.45 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -34.80 dBm -24.90 d&
2,499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -16.88 dém -6.88 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57567 GHz 39,60 dBm 56,60 dB
2,500 GHz 2.510 GHz 100,000 kHz 2,50061 GHz 21.33 dém -8.67 dB 5580 GHz 2.505 GH2 1.000 MHz 5. SA0ES GH2 45 ¢4 cBm o044 B
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2476 GHz £.450 GHz 1,000 MHz 249044 GHz -32.49 dBm -7.48 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56272 GHz 4.44 dBm -25.56 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49580 GHz -24.82 dém -11.62 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -24.90 dBm -14.90 dB
2496 GHz 2:499 GHz 1.000 MHz 249882 GHz -22.70 dém -12.70 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -21.21 dBm -11.21 d8
2.489 GHz 2.500 GHz 200,000 kHz 2.49998 GHz -27.10 dBm -17.10 dB 5575 CH= 2 280 GHz 1,000 MHz 267500 GHz 25 13 dBm 12 13de
2.500 GHz 2.510 GHz 100.000 kHz 2.50827 GHz .08 dBm -25.02 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58063 GHz -34.60 dBm -g.80 dB
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2.48726 GHz -44.95 dbm -19.95 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56938 GHz 19.89 dBm -10.12 dB
2.480 GHz 2.496 GHz 1.000 MHz 249423 GHz -37.96 dBm -24.96 d 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -22.82 dBm -12.92 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49765 GHz -91.33 dém -21.33 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57129 GHz -33.45 dem -23.45 d&
2,499 GHz 2.500 GHz 200.000 kHz 2.49998 GHz -19.67 dBm -9.57 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57553 GHz 41,91 dBm 2591 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50064 GHz 19.67 dEm ~10.13 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58028 GHz -45.59 dbm -20.59 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.49028 GHz -34.45 dBm -9.45 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56232 GHz 3.30 dBm ~26.70 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49562 GHz -27.45 dém ~14.45 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -30.31 dBm -20.31 d8
2.496 GHz 2.499 GHz 1.000 MHz 2.49867 GHz -25.47 dBm -15.47 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67162 GHz -25.97 dbm -15.97 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49993 GHz -28.90 dém -18.30 dB 5575 CH= 2 280 GHz 1,000 MHz 5 57538 o= 28 92 dBm 1t 92 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50936 GHz .22 dem -25.78 dB 2,580 GHz 2,595 GHz 1,000 MHz 2,58030 GHz -37.30 dBm -12.30 db
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LTE Band 7 / 10MHz / 256QAM
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2476 GHz £:490 GHz 1.000 MHz 248077 GHz =45,23 dbm -20.23 d 2,560 GHz 2.570 GHz 100.000 kHz 2.56939 GHz 17.59 dbm -12.41 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49581 GHz -42.19 dBm -29.19 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57003 GHz -27.93 dBm -17.93 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49834 GHz -35.52 dBm -25.52 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57147 GHz -40.05 dBm -30.05 d&
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -27.07 dBm -17.07 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57545 GHz 45,11 dBm 3211 dB
2.500 GHz 2.510 GHz 100,000 kHz 2.50057 GHz 17.03 dBm -12.97 dB 5580 GHz 2.505 GHz 1,000 MHz 5. SROER GHz 4552 dBm ~50.82 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.49011 GHz -39.73 dBm -14.73 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56321 GHz 1.72 dbm -25.28 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -31.92 dém -18.92 de 2,570 GHz 2.571 GHz 200.000 kHz 2,57002 GHz -32.15 dBm -22.15 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49850 GHz -29.00 dém -19.00 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67205 GHz -33.88 dbm ~23.98 db
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -23.90 dém -19.30 dB 5575 CH= 2 280 GHz 1,000 MHz 3 e7E01 oHe 3597 dBm 2297 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50870 GHz 2.06 dBm -27.04 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58000 GHz -40.16 dBm -15.16 dB
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___Range Low Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2:48682 GHz =44.65 dbm -19.60 db 2,555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 21.53 dBm -8.47 d8
2.450 GHz 2.496 GHz 1.000 MHz 2.49191 GHz -39.67 dém -26.57 d 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -19.72 dBm -g.72 d2
2496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -37.77 dém -27.77 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -36.99 dBm -26.99 d&
2.499 GHz 2.500 GHz 300,000 kHz 2.49997 GHz -19.31 dBm -9.91 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57735 GHz 42,07 dBm 26,07 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50087 GHz 20.94 dBm -9.06 dB 2,585 GHz 2,535 GHz 1,000 MHz 2,58863 GHz -45.87 dBm -20.87 dB
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Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 249015 GHz -31.67 dBm -6.67 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56040 GHz 3.47 dBm -26.53 dB
2.490 GHz 2.496 GHz 1.000 MHz 249515 GHz -29.59 dém -16.59 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57004 GHz -24.05 dBm -14.05 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49846 GHz -27.58 dém -17.58 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57117 GHz -23.34 dBm -13.34 de
2,459 GHz 2.500 GHz 300,000 kHz 2.49957 GHz -28.12 dBm -18.12 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57506 GHz Z25.38 dbm 12,38 db
2.500 GHz 2.51S GHz 100.000 kHz 2.51089 GHz 3.46 dim ~26.54.d8 2,585 GHz 2.595 GHz 1.000 MHz 2.58517 GHz -36.48 dbm -11.48 dB
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LTE Band 7 / 15MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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2,475 GHz 2.490 GHz 1.000 MHz 2.48674 GHz -44.67 dBm -19.67 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 21.32 dBm -6.68 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49332 GHz -41.19 dBm -26.19 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -20.06 dBm -10.06 dB
2,496 GHz 2.499 GHz 1.000 MHz 249873 GHz -32.07 dém -22.07 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -34.41 dBm -24.41 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,49999 GHz -19.27 dém -9.27 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57771 GHz 39.77 dBm 2677 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50081 GHz 20.71 dBm -9.29 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58601 GHz -42.79 dbm -17.79 db
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2475 GHz 2,400 GHz 1.000 MHz 2.49032 GHz -34.42 dBm -9.42 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56133 GHz 2.25 dBm -27.75 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49592 GHz -30.49 dém -17.49 de 2,570 GHz 2.571 GHz 300.000 kHz 2,57003 GHz -27.48 dBm -17.48 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49841 GHz -20.43 dém -19.43 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67192 GHz -25.57 dbm S15.57 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,49995 GHz -23.76 dém -19.76 dB 5575 CH= 2 285 GHz 1,000 MHz 5 e751a oHe 27 93 dBm ~1493 db
2.500 GHz 2.515 GHz 100.000 kHz 2.51299 GHz 2.89 dém -27.11 d& 2,585 GHz 2,595 GHz 1,000 MHz 2,58505 GHz -37.45 dbm -12.45 db
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2,475 GHz £:490 GHz 1.000 MHz 248915 GHz -44.88 dim -19.88 dB 2,555 GHz 2.570 GHz 100.000 kHz 256516 GHz 19.86 dbm -10.14 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49576 GHz -43.60 dém -30.50 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57000 GHz -21.45 dBm -11.45 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -37.78 dém -27.73 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57130 GHz -36.21 dBrm -26.21 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,49993 GHz -21.10 dém -11.10 dB 5575 CH= 2 285 GHz 1,000 MHz 2.67785 GHz 4356 dBm 30%6 db
2.500 GHz 2.515 GHz 100.000 kHz 2.50086 GHz 19.56 dBm -10.34 dB 2,585 GHz 2,595 GHz 1,000 MHz 2,58770 GHz -46.07 dBm -21.07 db
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2.475 GHz 2.490 GHz 1.000 MHz 2.49026 GHz -35.86 dBm -10.86 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56296 GHz 1.24 dBm -28.76 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49528 GHz -31.67 dBm -18.67 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -31.34 dBm -21.34 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49846 GHz -30.27 dém -20.27 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57155 GHz -20.31 dBm -19.31 dB
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2476 GHz £.450 GHz 1,000 MHz 2:48964 GHz -45.27 dBm -20.27 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56913 GHz 16.87 dBm -13.13 d8
2.480 GHz 2.495 GHz 1.000 MHz 249407 GHz -44.75 dBm -31.75 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -24.06 dBm -14.06 dB
2496 GHz 2:499 GHz 1.000 MHz 249882 GHz -42.18 dém -32.18 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -41.68 dBm -31.68 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49998 GHz -25.02 dBm -15.02 dB 5575 CH= 2 285 GHz 1,000 MHz 267605 GHz ~45 38 dBm 323 de
2.500 GHz 2.515 GHz 100.000 kHz 2.50082 GHz 16.80 dém -13.20 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.59387 GHz -45.85 dBm -20.85 dB
Y
Il we j [ )
- pate: 27 13:52:12
Spectrul
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ paps
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS pags
10 dBm 10 dBm
ode 0 g
f ]
-10 dam ! f HIll-io den
SPURIGUS_LINE_ABS ] J ! 0 dem |
-30 dBm 4 0 dem
-40 dBm = -40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 249045 GHz -37.29 dBm -12.28 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56492 GHz -0.72 dBm -30.72 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49598 GHz -32.84 dBm -19.84 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -35.25 dBm -25.25 dB
2496 GHz 2:499 GHz 1.000 MHz 249841 GHz -31.12 dém -21.12 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -35.31 dBm -25.31 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49035 GHz -41.99 dBm -16.99 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 21.93 dém -8.07 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49056 GHz -43.28 dBm -30.28 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -15.47 dBm -5.47 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49889 GHz -38.56 dBm -26.56 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -30.35 dbm -29.35 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49954 GHz -16.48 dBm -6.48 B 2.575 GHz 2.590 GHz 1,000 MHz 2.57056 GHz ~42.71 dBm 20,71 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50110 GHz 21.29 dBm -8.71 d& 2.590 GHz 2.595 GHz 1,000 MHz 2.59155 GHz -46.42 dBm -21.42 dB
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2.475 GHz 2.490 GHz 1.000 MHz 249007 GHz -32.09 dBm -7.09 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56290 GHz 2.81 dBm -27.19 db
2.490 GHz 2.496 GHz 1.000 MHz 249582 GHz -29.50 dBm -16.50 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -23.69 dBm -13.69 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -28.06 dBm -18.06 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57250 GHz -24.91 dBm -14.91 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -26.43 dBm -16.43 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57546 GHz 56,15 dBm -13.15 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.48940 GHz -41.44 dBm -16.44 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 21.25 dBm -8.75 db
2.480 GHz 2.495 GHz 1.000 MHz 2.49591 GHz -36.45 dBm -23.45 dB 2.570 GHz 2.571 GHz 500,000 kHz 2.57000 GHz -15.81 dBm -5.81 d8
2496 GHz 2:499 GHz 1.000 MHz 249890 GHz -38.15 dém -23.15 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67247 GHz -33.81 dBm -23.81 dB
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2476 GHz £.450 GHz 1,000 MHz 2:49031 GHz -33.96 dBm -8.96 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56535 GHz 1.28 dbm -26.72 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49543 GHz -31.09 dém -18.09 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57005 GHz -27.02 dBm -17.02 dB
2496 GHz 2:499 GHz 1.000 MHz 249895 GHz -29.50 dém -19.90 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -26.99 dBm -16.99 d&
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LTE Band 7 / 20MHz / 64QAM
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2475 GHz 2,400 GHz 1.000 MHz 2.48975 GHz -43.86 dBm -18.86 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 19.63 dBm ~10.37 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49537 GHz -42.58 dém -29.56 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -18.81 dBm -8.81 dB
2.496 GHz 2:499 GHz 1.000 MHz 249866 GHz -35.50 dém -25.50 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57119 GHz -39.03 dem -29.03 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -17.05 dém -7.05 dB 5575 CH= 2,590 GHz 1,000 MHz 2.67080 GHz 44 77 dBm i de
2.500 GHz 2.520 GHz 100.000 kHz 2.50106 GHz 19.31 dBm -10.69 dB 2,590 GHz 2,595 GHz 1,000 MHz 2,58045 GHz -46.31 dBm -21.31 db
T
) v I [ >
2022 10:55:35

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS PAES
20 chife_BPURIOUS LINE_ABS PAES 20 dbjpe—_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
0 B Fﬁw g (s ¥ . “"‘1
-10 dBm i ‘i |
SPURIDUS_LINE_ABS | I k L |
-30 dBm { W
-40 dBm ]
M
-50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49032 GHz -35.36 dBm -10.36 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55899 GHz 0.32 dbm -29.68 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49571 GHz -32.87 dém -19.87 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -30.20 dBm -20.20 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49893 GHz -31.05 d&m -21.65 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -30.37 dBm -20.37 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49954 GHz -30.82 dBm -20.82 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57528 GHz 231.65 dBm Z18.65 dB
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2476 GHz £:490 GHz 1.000 MHz 2,48908 GHz -45,43 dbm -20.42 db 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 17.45 dBm -12.55 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49213 GHz -44.55 dBm -31.55 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -20.79 dBm -10.79 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49879 GHz -40.51 dém -30.91 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -43.00 dBm -33.00 d&
2,499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -22.53 dBm -12.53 dB 5 £75 GH= 2,590 GHz 1,000 Mz 2.57736 GHz 45,15 dBm 3215 B
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2476 GHz £.450 GHz 1,000 MHz 2:4899¢ GHz -36.78 dBm -11.78 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56288 GHz -1.69 dBm -31.69 dB
2.480 GHz 2.495 GHz 1.000 MHz 249577 GHz -33.58 dBm -20.58 dB 2.570 GHz 2.571 GHz 500,000 kHz 2.57000 GHz -33.68 dBm -23.68 dB
2496 GHz 2:499 GHz 1.000 MHz 249891 GHz -32.51 dém -22.51 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -36.06 dBm -26.06 dB
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Conducted Spurious Emission

LTE Band 7 / 5MHz

S [ spect i
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
_LINE_ABS S_LINE_ABS
UV, Y N, Y PP PN, NI VY DY PO PO
MMWW‘W v MM s = " A
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -46.00 dBrm -21.09 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -46.15 dBm -21,15d8
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5.000 GHz 10.000 GHz 1.000 MHz 6.96205 GHz -40.47 dBm
10,000 GHz 18,000 GHz 1.000 MHz 17.60127 GHz -36,12 dBém -11.12.d8
18.000 GHz 26,000 GHz 1.000 MHz 1827573 GHz -37.81 dBm -12.81 d&
i
J J -
Date: 11:41:50
TEL : 886-3-327-3456 Page Number 1 A7 - 26 of 30

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

LTE Band 7 / 10MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS S_LINE_ABS
A AN e, A, P,V N VY Sy TP
MMWW atadd Maahd i MMWMW MR i d
e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 842.69615 MHz -46.23 dBm -21.23 dB 30,000 MHz 1,000 GHz 1.000 MHz 964.85507 MHz -46.17 dBm -21,17 d8
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -44.86 dBm -19.86 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47784 GHz -45.20 dBm -20.20 d&
2,580 GHz 5.000 GHz 1.000 MHz 4,33536 GHz -42,91 dBm -17.91 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,32471 GHz -42,63 dBm -17.63 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85655 GHz -40.57 dBm -15.57 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.54006 GHz -40.52 dBm -15.52 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60427 GHz -36.21 dBm -11.21 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.61477 GHz -36.22 dBm -11.22 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.26723 GHz -37.65 dBm -12.65 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.23374 GHz -37.66 dBm -12.66 dg
—_— —
)i 2 )i [
L JL ) L JL J
D 13.APR.2022 11:51:16 13.APR.2022 11:54:1
pe: nv:u
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
-10 44PR—SPURIOLS | INE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
40 dam Y.V S TN P P PP
MMWM i
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 981,33683 MHz -46.16 dBm -21.16 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48826 GHz -45.18 dim -20.18 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,95330 GHz -42.94 dBm -17.94 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.99655 GHz -40.55 dBm -15.55 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.60327 GHz -35.96 dBm -10.96 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.74364 GHz -37.76 dBm -12.76 d&
il
JL J
11:59:14

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A7 -270f 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

LTE Band 7 / 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS S_LINE_ABS
. S i, _40 dBm N, P, .
r— . P L A —— " - S akd P
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 917.34883 MHz -46.31 dBm -21.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -46.56 dBém -21,56 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -45.64 dBm -20.64 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -45.74 dBm -20.74 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,32181 GHz -43,33 dBm -18,33 dB 2,580 GHz 5,000 GHz 1.000 MHz 3,47546 GHz -43,22 dBm -18.22 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.91956 GHz -40.86 dBm -15.86 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.52456 GHz -41,02 dBm -16.02 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60277 GHz -36.58 dBm -11.58 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.61077 GHz -36.57 dBm -11.57 d8
18.000 GHz 26.000 GHz 1.000 MHz 18.25173 GHz -38.19 dBm -13.19 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.24523 GHz -38.15 dBm -13.15 dg
—_— —
)i 2 )i [
L JL ) L JL J
D: 27.APR.2022 10: APR.2022 10z
pe: n‘:_?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
-10 44PR—SPURIOLS | INE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dem A s,
e A w————— e
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 930,92204 MHz -46.78 dBm -21.78 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.45996 GHz -45.73 dim -20.73 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,31262 GHz -43.48 dem -18.48 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.93656 GHz -40.86 dBm -15.86 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.61027 GHz -36,71 dBém -11.71d8
18.000 GHz 26,000 GHz 1.000 MHz 18.26123 GHz -38.18 dBm -13.18 d&
il
JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7 -280f 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

LTE Band 7 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS S_LINE_ABS
A e relonn, _40 dBm . VY VPR,
”.MM;*-.MMW o Lan T A P i ndih i g
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 962.91604 MHz -46.61 dBm -21.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 880.50725 MHz -46,39 dém -21,39 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -44.52 dBm -19.52 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -45.76 dBm -20.76 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,30923 GHz -43,54 dBm -18,54 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,31801 GHz -42,96 dBm -17.96 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.83706 GHz -40.98 dBm -15.98 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94556 GHz -40.71 dBm -15.71 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.60127 GHz -36.42 dBm -11.42 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60327 GHz -36.76 dBm -11.76 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.70714 GHz -38.10 dBm -13.10 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.24123 GHz -37.84 dBm -12.84 d&
—_— —
)i 2 )i [
L JL ) L JL J
D: APR.2022 10:46:38 7.APR.2022 10:49:28
pe: n‘:_?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
-10 44PR—SPURIOLS | INE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
40 de: . Y S A
m pre | P p———— P W g g A
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 918,31834 MHz -46.80 dBm -21.80 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48181 GHz -45.62 dim -20.62 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.27148 GHz -43.25 dem -18.25 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.92156 GHz -40.78 dBm -15.78 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.60177 GHz -36.46 dBm -11.46 dB
18.000 GHz 26,000 GHz 1.000 MHz 1824623 GHz -37.98 dBém -12.98 d&
il
JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7 -290f 30




ssamonias. FCC RADIO TEST REPORT

Report No. : FG222201B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0072

40 Normal Voltage 0.0053

30 Normal Voltage 0.0022

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0030

0 Normal Voltage 0.0046
PASS

-10 Normal Voltage 0.0034

-20 Normal Voltage 0.0021

-30 Normal Voltage 0.0066

20 Maximum Voltage 0.0011

20 Normal Voltage 0.0000

20 Battery End Point 0.0020

Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A7 -300f 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.03 25.67 30.75 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 35.04 42.60
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.85 25.48 30.63 34.69
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.15 35.04 40.04
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.97 25.43 30.69 34.97
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 34.97 39.88
Mode LTE Band 7C : 26dB BW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.79 25.43 30.51 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.03 34.90 39.72
TEL : 886-3-327-3456 Page Number : A7C - 1 of 60

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG222201B

LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

(Specrum T 2
Ref Level 30.00 GBm  Offset 1200 db = RBW 1 MAz RefLevel 20.00 dbm  Offset 12.00 0B = RBW 1 Mhz
e Att I0dE SWT 9.4ps @ VBW 3MHz  Made Auto FFT o Att 30 dE SWT 75ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
L mi1] 20,74 dBim) Mi[1] 20.10 dBm)
. ¥ : 1000 GH . ¥ 2.5292810 GHz
2 7 ==J~ ndB 26.00 dB =@ T ~—_ ndamy 26.00 dB
10d [ ) o BN AN 30.030000000 MHz 104 f e N s 25.674000000 MHz
7 = Q factor 84.1) Q factor 98.5
o j 0 de:
1 vt
AL e o -
10 4R — e T 7
-20 x -20
30 df 30 o
40 dBm -40 dBm
50 -s0
&0 d &0 o
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 25251 GHz 20.74 dBm ndB down 30,03 MHz ML 1 2.529281 GHz 20.10 dBm ndB down 25,674 WHz
TL 1 2,519825 GHz -5.89 dBm ndg 26.00 dB T 1 2.521988 GHz -5.92 dBm ndg 26,00 dB
T2 i 2,549855 GHz -4.75 dbm q factor 4.1 T2 i 2.547662 GHz -5.97 dém q factor 8.5
L JU ] L JU ] -

Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+20MHz

(Specrum T 2
Ref Level 30.00 GBm  Offset 1200 db = RBW 1 MAz RefLevel 20.00 dbm  Offset 12.00 0B = RBW 1 MHz
e Att I0dE SWT 9.4ps @ VBW 3MHz  Made Auto FFT o Att 30 dE SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 19.65 dBm Mi[1] 20.19 dBm)
2 2.5308040 GHz - 2.5225270 GHz
= L ndB 26.00 d8| = A ndB 26.00 dB
- ~ S VARATNN / Y . W 5
0d A Ty ay 30.749000000 MHz 10 OAATBY NN 34.825000000 MHz
Qfactor 82.3 I \/ Q factor 72.4
o 0 de:
10 g ~
e o
20 A8
30 df 30 o
40 dBm -40 dBm
-s0 -s0
60 d 60 di
CF 2.535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.530804 GHz 19.65 dbm ndB down 30,749 WHz ML 1 2.522527 GHz 20.19 dBm ndB down 34,625 MHz
TL 1 2,519535 GHz -6.52 dBm ndg 26,00 dB TL 1 2.517423 GHz -5.82 dbm ndg 26,00 dB
T2 i 2,560285 GHz -5.85 dbm q factor 2.3 T2 i 2.552248 GHz -6.32 dém q factor 72.4
L JU ] - L JU ] -
m i i
Ref Level 30.00 GBm  Offset 1200 db = RBW 1 MAz RefLevel 20.00 dbm  Offset 12.00 0B = RBW 1 MHz
e Att I0dE SWT 9.4ps @ VBW 3MHz  Made Auto FFT o Att 30 dE SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 18.36 dBm Mi[1] 18.17 dBm
2 2.5254600 GHz - 2.5297660 GHz
= - . ndB 26.00 dB = ndB, 26.00 dB
e, AR ;
N B ke ’\‘\ 30.090000000 MHZ| 10 d \ /‘é‘w ™ 35.035000000 MHz|
Q factar \ 83.9 \/  Qfacter \ 72.0
- 0 de: L
10 di y
P e e - L A~
el e iy R e, Yo ~
30 df 30 o
40 dBm -40 dBm
-s0 -s0
60 d 60 di
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 252546 GHz 18.36 dbm ndB down 30,09 MHz ML 1 2.523766 GHz 18.17 dem ndB down 35,035 WHz
TL 1 2,519945 GHz -7.81 dBm ndg 26,00 dB TL 1 2.517473 GHz -3.02 dbm ndg 26.00 dB
T2 i 2,560035 GHz -6.97 dém q factor 83.8 T2 i 2.552508 GHz -7.67 dém q factor 72.0
L JU ] - L JU ] -

TEL : 886-3-327-3456 Page Number 1 A7C - 2 of 60
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG222201B

LTE Band 7C
QPSK

Middle Channel / 20MHz+20MHz

Ref Level 30.00 GBm  Offset 12.00 b e RBW 1 MHz
ko Att 0 dE BWT
SGL Count 1004100

(@ 17k Max

N/A

114 ps @ VBW 3 MHz  Mode Auto FFT

[SETEN] 19.10 dBm)
1 2.5198150 GHz
R

2 = ndB 26.00 dB
10 LU FAVSN . o NP e 12.597000000 MHz

e

10 g -

PN

0 e

-20 dBm

~30 dam

40 dBm

50 dBm

-60 dBm

CF 2.535 GHz

Marker

Type | Ref | Tre | X-value 1
ML T

1001 pts

Span 80.0 MHz

¥-value |__Function |
2.519815 GHz 19.13 dBm ndB down
TL 1 2,513182 GHz -6.89 dBm ndg 26.00 dB
T2 i 2,555779 GHz -6.88 dbm q factor

59.2
(LI ]

Function Result |
42,597 WHz

TEL : 886-3-327-3456 Page Number 1 A7C -3 of 60
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

m 2 i
Ref Level 30.00 GBm  Offset 1200 db = RBW 1 MAz RefLevel 20.00 dbm  Offset 12.00 0B = RBW 1 Mhz
e Att I0dE SWT 9.4ps @ VBW 3MHz  Made Auto FFT o att a0de SWT 75ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 20,03 dBim) Mi[1] 18.80 dBm
v 41410 GHz M1 276320 GHz|
2 ¥, 2
20 el ndB 26.00 dB 20 -  —— nds 26.00 dB
0d . 20.850000000 MHz 10 [ g 25.475000000 MHz
v 84.6 Q factor 99.2
o ¥ 0 de:
+ ——
Pl P J—
e 10
i 20
-20 ¢ 30
40 dBm -40 dBm
-s0 -s0
-60 df -60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.524141 GHz 20.03 dém ndB down 29,65 MHz ML 1 2.527632 GHz 18.89 dem ndB down 25,475 WHz
TL 1 2,520005 GHz -5.83 dBm ndg 26,00 db T 1 2.522138 GHz ~7.44 dBm ndg 26,00 d&
T2 i 2,549855 GHz -5.61 dbm q factor 84.6 T2 i 2.547612 GHz -7.43 dém q factor Ge.2
L JU ] L JU ] -

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

m 2 i
Ref Level 30.00 GBm  Offset 1200 db = RBW 1 MAz RefLevel 20.00 dbm  Offset 12.00 0B = RBW 1 MHz
e Att I0dE SWT 9.4ps @ VBW 3MHz  Made Auto FFT o att a0de SWT 9.5 ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.07 dBm Mi[1] 19.17 dBm
M1 2.5254700 GHz " 2.5242760 GHz
2 2
20 o — ndB 26.00 dB 2 ndB 26.00 dB
10 / B 30.629000000 MHz 0 L\ By~ N 34.685000000 MHz
I Q factor 82.5 T ¥ Q factol 72.8
o . 0 de: -
10 d “i —-
s e ~ 2
20 = -
-20 ¢ 30
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.52547 GHz 18.07 dbm ndB down 30,629 WHz ML 1 2.524276 GHz 19.17 dem ndB down 34,685 WHz
TL 1 2,519655 GHz -8.49 dBm ndg 26,00 dB T 1 2.517423 GHz -7.22 dbm ndg 26.00 dB
T2 i 2,560285 GHz -7.38 dém q factor 2.5 T2 i 2.552108 GHz -6.40 dBm q factor 72.8
L JU ] - L JU ] -

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

m i i
Ref Level 30.00 GBm  Offset 1200 db = RBW 1 MAz RefLevel 20.00 dbm  Offset 12.00 0B = RBW 1 MHz
e Att 30d8  SWT 9.4 ps @ VBW 3MHz  Mode Auto FFT o Att 30 dE SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 17.48 dBm Mi[1] 17.45 dBm
M 2.5285760 GHz 2.5226470 GHz
20
e N __ nds 26.00 d8| e 26.00 dB
_ i e e " AVAS 30.150000000 MHz 35.035000000 MHZ|
/ Yq factor 83.9 72.0
’ J
10 d
S - —— o
CoogEe | — eV s
- v
-a0d -30 o
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.528576 GHz 17.48 dbm ndB down 30,15 MHz ML 1 2.522647 GHz 17.45 dem ndB down 35,035 WHz
TL 1 2,519885 GHz ndg 26,00 db T 1 2.517403 GHz -2.39 dbm ndg 26,00 dB
T2 i 2,560035 GHz q factor 83.8 T2 i 2.552438 GHz -9.18 dém q factor 72.0
L JU ] - L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG222201B

LTE Band 7C
16QAM

Middle Channel / 20MHz+20MHz

il
Ref Level 30.00 GBm  Offset 12.00 b e RBW 1 MHz
ko Att 0 dE BWT
SGL Count 1004100
(@ 17k Max

N/A

114 ps @ VBW 3 MHz  Mode Auto FFT

i 1791 dem
M1 2.5209340 GHz

e

20 T 26.00 dB

~an 40.040000000 MHz,

] : 63.0
0 de; | T \

10 d8m———— L i

~20 dom

~30 dam

40 dBm

50 dBm

-60 dBm

CF 2.535 GHz

Marker

Type | Ref | Tre | X-value
ML T

1001 pts

Span 80.0 MHz

¥-value |__Function |
ndB down

Function Result |

2 520934 GHz 17.91 dbm 30,04 MHz
TL 1 2,51502 GHz -8.76 dBm ndg 26.00 dB
T2 i 2,55506 GHz -6.06 dém q factor

63.0
(LI ]

TEL : 886-3-327-3456 Page Number : A7C -5 0f 60
FAX . 886-3-328-4978





